
 

 

 

 

 

 

 

 

 

 

 

 

 

 

Zajednica izvršitelja 

 

 

 

 

 

 

 

 

 

 

 

 

 

Naručitelj 

 

 

 

 

Krajnji korisnik 

 

ST
U

DI
JA

 O
CJ

EN
E 

I P
RA

ĆE
N

JA
 U

ČI
N

KO
VI

TO
ST

I P
RO

VE
DB

E 
PR

O
JE

KT
A 

IZ
GR

AD
N

JE
 K

AN
AL

IZ
AC

IJS
KE

 M
RE

ŽE
 I 

AN
AL

IZ
A 

U
ČI

N
KO

VI
TO

ST
I R

AD
A 

U
RE

ĐA
JA

 
ZA

 P
RO

ČI
ŠĆ

AV
AN

JE
 O

TP
AD

N
IH

 V
O

DA
 U

 G
RA

DU
 P

O
RE

ČU
 –

 S
TU

DI
JA

 P
O

RE
Č 

lip
an

j 2
02

1 
IZV

JE
ŠĆ

E 5
d M

od
eli

ra
nje

 U
PO

V-
a n

a o
sn

ov
u d

et
alj

nih
 pr

oje
ka

ta
: U

PO
V L

Vr
sa

r 



STUDIJA OCJENE I PRAĆENJA UČINKOVITOSTI PROVEDBE PROJEKTA IZGRADNJE 

KANALIZACIJSKE MREŽE I ANALIZA UČINKOVITOSTI RADA UREĐAJA ZA 
[...]
the experience of the designer and availability of design tools (e.g., readily available 

design spreadsheet and/or modelling software). Validation of the model results using 

the retrofit design method is a desk study and will take 2 to 5 days. In short summary 

this phase covers the following topics: 

o preliminary retrofit design calculations based historical plant data, 

o preliminary plant operational assessment based on historical plant data, 

o empirical design calculations based on the results of the calibrated model, 

o presenting together the historical data and model results, 

o validation of the model results. 

 

• Operational assessment: At this stage, all gross errors are already detected and 

corrected in the dataset. However, smaller errors still will be present resulting in 

differences between the measured and verified dataset and the data from the calibrated 

model. These (small or larger) differences are used to indicate the accuracy of the 

design study. The larger the uncertainty, the larger safety factors need to be applied. A 

safety factor is an additional margin on e.g., proposed volumes and plant capacities 

securing the design for model uncertainties. In the same assessment it is indicated 

precisely where the model does not fit the data. From the calibration it is determined 

which model parameters need to be adjusted out of the typical range to fit the 

measurements. Based on this information it often can be indicated where operational 

problems are occurring. When large deviations are found this requires further on-site 

investigations. Interpreting design data requires a trained eye and includes expert 

judgment. Assessing the plant performance will take 1-2 days depending on the 

experience of the designer. In short summary this phase covers the following topics: 

o making an operational plant assessment, 

o reporting the plant assessment. 

 

• Scenario study: Up till this point the operation of the wastewater treatment plant is 

evaluated based on historical data. In the scenario study, the validated model is applied 

to predict different conditions (e.g., Increased influent loading, additional reactor 

volume, different temperature conditions, etc.). The studied scenarios are determined 

by the project objectives. A general advice is to limit the total number of main 

scenarios to a maximum of 6. Typically, each scenario will have minor variants. 

Working with more scenarios will generate large quantities of data which makes 

processing information and drawing clear conclusions more difficult. It is advised to 

use a database for larger data sets. It is advised to present scenarios side by side in one 

overview table. The estimated time investment for a scenario study is 5-8 days. 



 

 

 

  27 

 

Figure 4. Steps in the modelling guidelines. 

  



 

 

 

  28 

6 Process Description 

6.1 Location 

6.2 Plant Facilities 

The WWTP includes the following treatment processes: 

• Fine screen with 6 mm spacing (2 parallel lines), 

• Aerated grit and grease removal with sand classifiers (2 parallel lines), 

• Micro-screen with 1 mm spacing drum screens (2 parallel lines), 

• Influent flow measurement, 

• Activated sludge treatment (2 parallel lines), 

• Membrane Ultrafiltration reactors (3 parallel lines), 

• Effluent flow measurement, 

• Treated water storage and disinfection for water reuse, 

• Excess sludge extraction and storage tank, 

• Sludge dewatering centrifuges (2 parallel lines) and cake disposal, 

Figure 5. The Vrsar wastewater system. 



 

 

 

  29 

6.3 Flow scheme 

The general process flow scheme is as below. 

 

Figure 6. General WWTP Vrsar Process layout. 

6.4 Influent flow and loads. 

The influent flow and loads during high and low season are presented in the tables below. 

Table 4. Typical flow values of influent wastewater 

WWTP Vrsar - Typical flow values of influent wastewater 

Parameter Unit Winter Summer 

Average daily flow m³/day 314 2300 

Maximum dry weather flow Peak factor 16/24 m³/h 20 140 

Infiltration m³/day 227 227 

Infiltration Peak factor 4/24 m³/h 57 57 

Peak daily flow m³/day 540 2500 

Peak hourly flow m³/h 80 200 

 

Table 5. Design daily loads of influent wastewater 

WWTP Vrsar - Design daily loads of influent wastewater 

Parameter Unit Winter Summer 

Capacity PE 3200 22500 

BOD5  kg/day 192 1350 

COD kg/day 384 2700 

TSS kg/day 224 1575 

VSS/TSS % 70 70 

N-NTK kg/day 35 248 

Pt  kg/day 6 41 

 



 

 

 

  30 

6.5 Pre-treatment 

Mechanical pre-treatment is used to protect the biological process and the membranes, as 

well as to ensure a minimum treatment level in case of emergency water discharge before 

the biological section. The pre-treatment consists of fine screening (6 mm), grit and grease 

removal and micro screening. Pre-treatment main function is to protect downstream 

equipment, to avoid wear and clogging of pumps, resulting in a reduction of maintenance 

interventions. 

In the pre-treatment, heterogeneous particulate materials, fibers, sand, and grease are 

removed from the raw wastewater. Pre-treatment does not affect the influent loading of the 

biology. Measurements of soluble and small particulate materials like COD and TKN are 

not affected nor is the mass balance. Therefore, operation of the pre-treatment does not 

need to be modelled in the scenario study. 

Fine screen section is dimensioned for the estimated hydraulic peak load for the year 2045, 

including return flows from drainage system. The total amount of fine screenings 

production is calculated based on a specific production of 110 L/1000 m3 corresponding to 

4,1 L/PE/year during summer and 3,9 L/PE/year during winter, with an estimated volume 

of 0,25 m3/d during summer and 0,03 m3/d during winter. Expected moisture is between 

50% and 65%. 

The automatic influent quality measurement and sampler (24 h samples, time and flow 

proportional) is installed downstream the fine screens. 

Wastewaters flow by gravity from fine screening unit to the grit and grease removal 

section, consisting of two circular medium bubble aerated tanks in parallel with a diameter 

of 2,5 m each. The effect is elimination of heavy matter (sand and grit) thanks to natural 

settling and elimination of floating material (grease, oils, floating solids removal) that can 

have an adverse effect on water treatment. Air bubbles prevent the settling of organic 

matter and ensure the aeration of the liquid mass, promoting the separation of grease from 

other agglomerated particles and allowing scum and oils to surface. Sand settles on the 

bottom where it is extracted. Separated water containing organic material is conveyed back 

to the treatment line. The total amount of grease production calculated based on 4,2 

gCOD/PE/d and is estimated to be smaller than 0,43 m3/d during summer and 0,06 m3/d 

during winter. The total amount of grit production is calculated based on a specific 

production of 50 L/1000 m3 and estimated 0,12 m3/d during summer and 0,02 m3/d during 

winter period. 

The fine screens and grit and grease removal both have a common bypass channel for 

emergency situations by which means the fine screens and grit and grease removal can be 

bypassed. 

 

Table 6. Grit and grease removal units 

WWTP Vrsar - Grit and grease removal units  

Parameter Unit Winter Summer 



 

 

 

  31 

Number of grease removal units units 2 2 

Min. solid matter removal efficiency (solids ≥ 0,2 mm) % 97 97 

Max. grease removal efficiency (at separator outlet) mg/L 10 10 

Average flow including plant internal backflow m3/h 15 100 

Average hydraulic load m/h 3,1 10,2 

Peak flow including plant internal backflow m3/h 115 235 

Peak hydraulic load m/h 23,4 23,9 

Internal diameter per unit m 2,5 2,5 

Active surface per unit m2 4,9 4,9 

Capacity per unit m3 12,8 12,8 

Number of grease storage tanks units 1 1 

Volume grease storage tank m3 12 12 

6.6 Micro-screening 

The grit and grease removal are connected to a micro-screening unit with drum screens. 

Rotary drum sieves with a 1 mm mesh are used to protect the membranes from clogging 

and reduce maintenance by intercepting hair, fibers, and larger particulate material. Each 

micro screen is designed to treat the 120% of the peak flow values (200 m3/h during 

summer, 80 m3/h during winter). The screening material can or, be transported by a screw 

conveyor to the waste sludge tank and mixed with biological excess sludge or is stored 

separately, after compacting in dedicated skips before disposal. The total amount of micro 

screening production is calculated based on a specific production of 190 L/1000 m3 and 

estimated 0,44 m3/d during summer and 0,06 m3/d during winter period before 

compacting. 

6.7 Biological treatment  

Biological treatment is based on the metabolism of a wide range of microorganisms and 

bacteria which eliminate dissolved contamination by assimilating it for the needs of their 

own growth and reproduction. This leads to an increase of biomass in the form of 

biological sludge which then is separated from the treated water, dewatered, and 

discharged. The biological process is based on a suspended growth process activated 

sludge system. To maintain the culture in suspension, the tanks are mixed. The biological 

section has three different zones: 

• An anaerobic zone stimulating growth of phosphorus accumulating organisms, 

• An anoxic zone stimulating anoxic heterotrophic growth converting nitrate and 

organic matter, 

• An aerated zone stimulating aerobic heterotrophic growth for carbon removal and 

autotrophic growth of nitrifying bacteria converting ammonia to nitrate. 

The bioreactor is divided into three parallel treatment lines, increasing plant flexibility, and 

allowing to cope with flow variations and allow continued operation while taking out one 

or two lines for maintenance. The design peak inflow to each treatment line, including 

backflow, is 57,5 m3/h for winter and 120 m3/h for summer period. The total estimated 



 

 

 

  32 

hourly peak influent flow during winter is 115 m3/h and during summer 240 m3/h. The 

average daily inflow is 2.388 m3/d during summer and 362 m3/d during winter. 

The three parallel lines have a common inlet channel which also acts as a flow distribution 

chamber which distributes the flow equally to the three biological lines. The overall 

activated sludge reactor volume is 1.470 m3. Bioreactors are dimensioned considering 

storage of pre-treated water up to a maximum water level 0,5 m higher than nominal 

operation providing an equalization volume of 147 m3 which is 10% of the design volume. 

Separation of sludge and treated water is performed by membranes. This allows for 

operation using a higher activated sludge concentration then based on gravitational settling. 

6.8 Anaerobic phase  

Biological phosphate removal is based on the principle of accumulating phosphorus in 

biomass and then removing this biomass via the sludge waste. Phosphate-accumulating 

bacteria (poly-P bacteria or PAO’s) require a cyclic growth in an alternating anaerobic and 

aerobic sequence. First the biomass takes up readily biodegradable organic substrate under 

anaerobic conditions. The organic matter is stored cell internal in the form of poly-B-

hydroxyalcanoates (PHA). The metabolic energy required for this process is obtained from 

decomposition of intracellular polyphosphates resulting in release of phosphate to the 

water phase. In a subsequent aerobic and/or anoxic phase, this process is reversed. Under 

anoxic and aerobic conditions, the bacteria can oxidize PHA using oxygen as well as 

nitrate. The metabolic energy from this process is utilized for cellular growth and 

accumulation of polyphosphate. The bacteria thereby taking take up slightly more (excess) 

phosphate from the water then originally released, due to the growth process. Phosphate is 

removed from the activated sludge system by removing aerobic (or anoxic) sludge 

containing stored polyphosphate from the system. The described growth cycle is obtained 

by feeding wastewater in an anaerobic zone and mixing this with anoxic and/or aerobic 

activated sludge using sludge recycling pumps. The anaerobic tank is continuously mixed 

to prevent solids settling and to homogenize untreated water and sludge. The tank is 

covered and connected to the air treatment system to avoid spreading of odors and gases. 

 

Table 7. Dimensioning of the anaerobic tank 

WWTP Vrsar - Dimensioning of the anaerobic tank 

Parameter Unit Design 

Anaerobic zone volume (per line) m³ 200 

Average retention time on inlet flow rate min 250 

Minimum retention time on inlet flow rate min 120 

 

Biological phosphorus removal can be generally achieved without the addition of physical-

chemical dephosphorization. The advantage of not dosing phosphate binding chemicals to 

the activated sludge system is an improved activated sludge capacity which can instead be 

used for nitrogen removal. It reduces the costs of operation and reduces the environmental 



 

 

 

  33 

impact. As a backup facility the process is foreseen with ferric chloride dosing downstream 

the micro-screens. The anaerobic recirculation rate corresponds to 100 % of plant inlet 

flowrate. 

 

Table 8. Storing and dosage of reagents for physical/chemical dephosphorization. 

WWTP Vrsar - Storing and dosage of reagents for physical/chemical dephosphorization 

Parameter Unit Design 

Dosing pump capacity l/h 10 

Total stored volume m³ 2 

6.9 Anoxic tank 

Following the anaerobic zone there is an anoxic zone dimensioned as a square mixed tank 

reactor. The anoxic zone is fed with nitrate from the end of the aerobic zone by recycling 

pumps placed in a common outlet channel. In the anoxic zone nitrate is reduced to N2 gas 

using organic material thereby simultaneously removing nitrogen and COD from the water. 

The anoxic tank is mechanically mixed to homogenize the sludge-water suspension and 

prevent settling of sludge particles. The heterotrophic bacteria capable of anoxic 

conversion use readily available soluble organics from the wastewater for growth. Based 

on the raw wastewater composition there is no need for additional dosage of COD for 

denitrification. Biologically removal of nitrogen considerably reduces the oxygen 

requirement for COD removal and therefore reduces operational costs of wastewater 

treatment. The anoxic recirculation rate is 560 % relative to the average daily inflow of raw 

wastewater measured at the inlet. There are three main anoxic recycle pumps and one 

stand-by unit. 

 

Table 9. Main data for anoxic tank dimensioning 

WWTP Vrsar - Main data for anoxic tank dimensioning 

Parameter Unit Design 

Anoxic zone volume per line m³ 175 

Average retention time on inlet  
flow rate 

min 219 

Minimum retention time on inlet  
flow rate 

min 105 

 

Table 10. Denitrification mass balances and fluxes 

WWTP Vrsar - Denitrification mass balances and fluxes 

Parameter Unit Design 

Target value of total nitrogen at outlet mg N/L 15 

NO3 to be nitrified in N2  kgN-NO3/d 135,9 

Actual flux of denitrified NO3 in anoxic zone kgN-NO3/d 131,5 

Denitrification kinetics in anoxic zone gN-NO3/kg VSS/h 3,43 



 

 

 

  34 

6.10 Aerobic tank 

The anoxic zone is followed by an aerated tank. Settled sludge from the membrane 

compartment is recycled back to the aerobic zone. Oxygen is supplied allowing the aerobic 

nitrification process and heterotrophic growth thereby eliminating biodegradable organic 

materials and converting ammonium to nitrite and nitrate. The oxygen supply can be 

controlled or shut off however, denitrification in the aerated zone is not foreseen as a 

standard operation. The aeration rate and its sequencing are based on dissolved oxygen 

measurements by submerged online sensors. Each tank has its own sensor. The aerobic 

tanks are dimensioned to accommodate the slowest growing organisms being nitrification. 

Therefore, a minimum aerobic sludge residence time is maintained dependent on the water 

temperature. The annual average SRT is 17 days. Mixed liquor from the three parallel 

aerated tanks flows to a common outlet channel and pumped to the membrane sections by 

three pumps (two for regular operation and one stand-by unit). From the common outlet 

channel part of the aerobic mixed liquor is recirculated to the anoxic tanks by dedicated 

pumps. In the common outlet channel pH, TSS, ammonium and nitrate are measured with 

on-line sensors. 

 

Table 11. Dimensioning of the aeration tank 

WWTP Vrsar - Dimensioning of the aeration tank 

Parameter Unit Design 

Aeration basin volume per line m³ 360 

Average retention time on inlet flow rate min 450 

Minimum retention time on inlet flow rate min 216 

6.11 Aeration 

Aeration can be performed using different control strategies. The main operation is through 

Suez patented Greenbass™ technology which controls aeration start-up and shut down 

thereby regulating the air flow input for the entire reactor. The oxygen supply can also be 

controlled based on control tables and based on an oxygen setpoint. Aeration is performed 

by using fine bubble diffusers. Oxygen is supplied according to measured nitrate and/or 

dissolved oxygen concentrations in defined time intervals. While the dynamics and the 

energy consumption of the different oxygen control strategies can differ, the yearly 

average effluent quality for all strategies will meet the projected effluent quality standards. 

Air is supplied by two sound insulated roots blowers, with an additional stand-by unit per 

line. Each roots blower is equipped with a frequency converter and its capacity is equal to 

740 Nm3/h. 

The theoretical oxygen demand for the removal of carbon and nitrogen is related to the 

following processes: 

• Carbon oxidation for biomass synthesis (cell growth), 

• Carbon oxidation for cell maintenance (endogenous respiration), 

• Oxidation of ammonium to nitrite/nitrate in the nitrification process. 



 

 

 

  35 

The total air supply is the amount of air (m3/h) required to blow into the water in the form 

of fine bubbles allowing a gas/liquid oxygen transfer (kgO2/h) of at least the amount of the 

theoretical oxygen demand. The design of the aeration and oxygen consumption is based 

on the following assertions: 

 

Table 12. Oxygen demand and calculation of the set value installed 

WWTP Vrsar - Oxygen demand and installed capacity 

Parameter Unit Design 

Daily O2 demand for cell growth kg O2/day 866 

Daily O2 demand for endogenous respiration kg O2/day 752 

Daily O2 demand for nitrogen pollution kg O2/day 708 

Reclaimed quantity during denitrification kg O2/day -376 

Reclaimed quantity in membrane part kg O2/day -59 

Actual daily O2 demand kg O2/day 1891 

Theoretical peak coefficient for C and N - 1,2 

Set peak O2 value kg O2/hour 91,9 

Installed peak O2 value kg O2/hour 100 

 

Table 13. Diffusers main characteristics 

WWTP Vrsar - Diffusers main characteristics  

Parameter Unit Design 

Diffuser performance % 27,6 

Oxygenation capacity kg/Nm³ 0,3 

Transmission coefficient - 0,412 

Oxygenation capacity in actual conditions kg/Nm³ 0,12 

Theoretical air volume to be entered at full useful load per line Nm³/h 1466 

Installed blower capacity per biological line Nm³/h 1480 

Total installed blower capacity Nm³/h 2960 

Blower differential pressure mbar 580-630 

Total installed surface of diffusion m2  24,8 

6.12 Membrane filtering 

Separation of solids and liquid is obtained using a membrane bioreactor (MBR). This 

comes instead of typical gravitational settling in a clarifier. Membranes form a partly 

permeable barrier allowing passing of treated water. The permeability threshold is equal to 

0,04 µm. Particles greater than membrane openings (suspended solids, bacteria, and the 

majority of virus) are retained in the treatment plant. The overall effluent quality of a MBR 

therefore is usually better. The MBR section can be followed by a tertiary treatment, for 

example nanofiltration, reverse osmosis (RO), chlorination and/or UV treatment. This 

makes it possible to reuse the effluent for different purposes. The applied membrane type 

is hollow fiber. Water flows from the outside to the inside caused by low pressure inside 

the fibers which is continuously maintained by extraction pumps. The extracted filtrate is 



 

 

 

  36 

stored in an effluent storage tank. To prevent clogging of the membranes the fibers are 

scrubbed with air bubbles by sequential aeration. Each MBR line has a maximum air flow 

capacity of 324 Nm3/h. Further cleaning is done by time interval backwashing and 

incidental chemical cleaning. Solid-liquid separation is performed by two independent 

lines of membranes to provide the required operational flexibility. Each treatment line is 

equipped with one cassette with 38 filtering modules. From the MBR the sludge fraction is 

recycled to the aerobic tanks with a recycle rate equal to 500 % of the peak influent flow. 

 

Table 14. Main characteristics of membranes filtration Units 

WWTP Vrsar - Main characteristics of membranes filtration Units 

Parameter Unit Design 

Number of filter lines u 3 

Number of cassettes per line u 1 

Number of modules per cassette u 38 

Total number of modules u 114 

Area of one module m² 34,37 

Total filtration area m² 3918 

Filtration area per line m² 1306 

 

Table 15. Main dimensioning data of the membrane section 

WWTP Vrsar - Main dimensioning data of the membrane section  

Parameter Unit Design 

TSS concentration (equalization) g/l 10 

TSS concentration (equalization) yearly range g/L 10-15 

TSS concentration in bioreactor aerated zones g/l 8 

TSS concentration in bioreactor aerated zones yearly  
range 

g/L 8-12 

Actual load in mass kg BOD5/kg TSS/d 0,15 

Actual volumetric load kg BOD5/m³/d 1,21 

Basin volume m³/line 40 

 

Table 16. Design flow values at plant inlet for MBR dimensioning (design conditions) 

WWTP Vrsar - Design flow values at plant inlet for MBR dimensioning (design conditions) 

Parameter Unit Design 

4 hours/day m³/h 200 

1 day/week m³/h 104 

1 week/month m³/h 96 

1 month/year m³/h 96 

Annual average m³/h 96 

 

 



 

 

 

  37 

Table 17. Flow values at plant inlet in case of one working MBR line 

WWTP Vrsar - Flow values at plant inlet in case of three working MBR lines 

Parameter Unit Three lines 

4 hours/day m³/h 120 

1 day/week m³/h 104 

 

Table 18. Main design parameters of MBR bioreactor 

WWTP Vrsar - Main design parameters of MBR bioreactor 

Parameter Unit Design 

Number of Ultrabox reactors Units 3 

Ultrabox useful volume m³/Ultrabox 40 

TOTAL Ultrabox useful volume m³ 120 

TOTAL biological lines and Ultrabox m³ 1590 

 

Table 19. Main operational characteristics of MBR bioreactor for nutrients treatment 

WWTP Vrsar - Main operational characteristics of MBR bioreactor for nutrient removal 

Parameter Unit Design 

Volumetric load kg BOD5/m³/day 1,2 

Load in mass kg BOD5/kg VSS/day 0,23 

TSS concentration in aeration zone g TSS/l 8 

TSS concentration in Ultrabox g TSS/l 10 

Minimal total average sludge age (*) day 17 

6.13 Storage of treated water 

Effluent can be further treated for reuse. The overall volume of treated water storage tanks 

is 1.400 m3. 

6.14 Excess sludge 

Waste activated sludge is collected from a pit in the bottom of the MBR and conveyed to a 

sludge storage tank feeding 2 dewatering centrifuges. Waste activated sludge transfer is 

performed by submersible pumps (2 units on duty and 1 stand-by unit). 

Solids captured by the raw wastewater pretreatment micro-screens and excess sludge from 

the activated sludge process are collected in the sludge storage tank. Sludge from the 

pretreatment is transported with a screw conveyor. Excess sludge is pumped from the 

MBR sludge pit using two pumps with one stand-by unit. The sludge tank is mixed for 

homogenization and to retain the sludge in suspension. The suspended sludge is dewatered 

using centrifuges. An on-line solids (TSS) measurement is placed in the sludge storage 

tank used to control the sludge loading of the centrifuges. 

 

 



 

 

 

  38 

Table 20. Sludge dewatering dimensioning and loads. 

WWTP Vrsar - Sludge dewatering dimensioning and loads 

Parameter Unit Design 

Weekly excess sludge production kg DS/week 8842 

Sludge mass over 6 days kg DS/day 1474 

Density at exit from Ultrafor g DS/l 10 

Total volume excess sludge tank  m3 150 

Biological sludge production (BB) kg TSS/day 1263 

Organic fraction VSS/TSS in biological sludge % 60 

6.15 Dewatering 

Dewatering of excess sludge is applied to reduce the storage volume and transportation 

costs. The sludge is designed to achieve 23% dryness after dewatering. Dewatering is 

performed by two centrifuges. The dewatered sludge is further dried/processed by solar 

drying or composting. The applied technology for dewatering is high performance 

centrifuging (≤ 0,8 kWh/m3 sludge including a polymer dosage). By applying a centrifugal 

force, particles in suspension separate from the water phase forming a sediment (dewatered 

sludge) and centrate (separated liquid). To enhance the dewatering properties of excess 

sludge, upstream of the centrifuge polymers are added to stimulate flocculation. Polymer 

dosing (≤ 8 kgAM/tDS) is proportional to the sludge flow, measured at the centrifuge 

inflow. Centrifuges are operated 6 days a week, 10 hours a day. Excess sludge from the 

storage tank is transported to the dewatering unit with 3 pumps (2 on duty and 1 stand-by 

unit) each pump with a capacity of 10 m3/h. 

 

Table 21. Sludge characteristics and operational parameters 

WWTP Vrsar - Sludge characteristics and operational parameters 

Parameter Unit Design 

Permitted flow mass per centrifuge kg DS/h 140 

Permitted hydraulic flow per centrifuge m³/h 14 

Number of centrifuges pc 2 

Permitted flow mass for dewatering plant kg DS/h 280 

Permitted hydraulic flow for dewatering plant m³/h 28 

Applied hydraulic flow for dewatering plant m³/h 21,2 (@ 10 g/L) 

Expected dryness at exit from dewatering Unit 6  % 23 

Average dewatered sludge quantity at exit from centrifuge for 60 hours of 
operation weekly 

m³/h 0,83 

 

 

 

 

 



 

 

 

  39 

Table 22. Sludge storage dimensioning. 

WWTP Vrsar - Sludge storage dimensioning 

Parameter Unit Design 

Dewatered sludge kg/weekly 36522 

Apparent sludge volume kg/m³ 1.000/1.100 

Weekly sludge production m3/week 34,8 

Total storage autonomy weeks 1 

6.16 Effluent quality requirement 

The treated effluent is reused and/or discharged in the Adriatic Sea by a submerged 

discharge pipe and effluent diffuser. Given the sensitivity of the recipient, the effluent 

limits are in accordance with Annex IIA, Directive of the European Council 91/271/EEC 

concerning urban wastewater purification and the amendment 98/15/EEC for WWTP’s of 

a capacity ranging 10.000 to 100.000 person equivalents (PE) and Croatian regulation (OG 

80/13). These laws set the requirements for discharge of treated urban wastewater into 

sensitive areas which are subject to eutrophication. 

 

Table 23. Limit values considered for water discharge. 

WWTP Lanterna - Limit values considered for water discharge 

Parameter Limit value  Unit Maximal allowed measurement 

Total Suspended Solids (TSS) mg/l  5 

BOD5 (20°C) mgO2/l  10 

COD (TCOD) mgO2/l  125 

Total Phosphorus (TP) mgP/l  2 

Total Nitrogen (TN) mgN/l  15 

Turbidity NTU  1 

Coliforms CFU/100 ml  2000 

Coliforms of fecal origin CFU/100 ml  500 

Streptococci of fecal origin CFU/100 ml  200 

Escherichia Coli CFU/100 ml  10 

Intestinal enterococci CFU/100 ml  200 

pH 6 - 9  pH 6-9 